HDMBT02A001B  Grille Guard
Installation Instruction

Parts list:

Grille Guard

Mount Bracket

M10x90 Bolt
M10 Lock Washer

M10 Flat Washer '
M10 Nut

M10 Lock Washer
M10 Flat Washer
M10 Nut

Grille Guard
(1 piece)

o

| [ © | ®

o

©

Mount Bracket 1
(2 pieces)

Mount Bracket 2
(1 pieces)

Spring Washer
(1 pieces)

M10x90 Bolt
(3 pieces)

M10x30 Bolt
(6 pieces)

M10x25 Bolt
(1 pieces)

M10 Flat Washer
(18 pieces)

M10 Lock Washer
(10 pieces)

M10 Nut
(10 pieces)




